FEATURES

® Hgh afficiancy aluminiur pumnps with replaceable steel wear plate
® Sem open cest iron impellers which can handle small sclids
® Machanical seas in carbon, ceramic stainless stasl and nitrils rosber

80 mm

SPECIFICATIONS

® Suclion port 80mm (3%)
® Discharge por: 80mm (37)
@ Max. spced 4000 R.P.M.

ENGINE DRIVEN [PETROL OR DIESEL) MODEL 80E

MODEL

Tota! head &1 3600 REN
Max rrum capacity €m1in
Maxirrurm sJcticn i [SL)
Sel priming time ;/m
Enginz powsr H P,

e Availaole with all popular makes of

petrol and ciesal engines.

Teizl haad
Meximum caosacity
Meximum suction Tift (SL)
Sel” priming time ‘m
Motor power.

Motor speec

17m
80C Z'min
5m

305G

1.5 kW
2800 RPEM

] (3]

-l

100 a0
\_“
E0=— 1l &% . [
2 B N
_AX i)

w= 3 i N".’
40 ‘ \

10
ﬁo \
. 15 '\.\

0 236 <0 300 80 1030 120C ki
CAPACILY

| L. |
9 42 B0 120 160 200 243 2ED 320 USH 'Y

H
E & \s_
A SN
n e \
AL \
5
3 20C 400 8O0 B30 1000 1200
CATACITY (ein.)
14 e
|-~
1,21 / =
12 \,//
0.3
ADSORBED POWER. (kiv!

PEDESTAL MOUNTED (FOR V-BELT OR DIRECT DRIVE]  MODEL S8OEP

Total head

Maximum czpasity
Maximum s.cton lift (SL)
Sandard snaft

33

1100 £fmin
™

A0 s’s

1
0 20 400 €00 fC0 1000 1200
CAPACITY (imin.)

1= 2 —’1 400 1M

=T | 3480|R¥M

L

\
W

pe==" 3000 RIfH

—— 2508 wrm
ABSOUBLD FOWLR (kW)

-
-

STANDARD ACCESSORIES SUPPLIED WITH ALL MODELS

suction strainer

3" Galvanisad stazl

Twa 3" BSF quick

couplings made of Tares hesa clamps
reinforced ny an

8



PERATING HINT

® Always use a suction strainer. If stones enter the pump, they will damage the impelier.

® For the best pumping efficiency, the suction line should be as short and straight as possible.

® When pumping dirty water, use the suction strainer to avoid clogging of the pump.

® Ensure that there are no leaks on the suction line as this will prevent self priming and effective pumping.

® Always fill the pump housing with water before starting. Dry running will damage the seal.

® Maximum volume is achieved with a straight discharge line and a minimum number of pipe fittings.

® For permanent or automatic installations, use a foot valve on the suction line. The suction valve in the pump does not prevent
seepage when idle. Fit a non-return valve to systems prone to water hammer.

¢ Do not screw steel fittings and pipe directly onto the aluminium pump. Always use plastic quick couplings with a short piece of
hose to avoid stresses.

ASSEMBLY INSTRUCTIONS (when supplied in kit form)

1) Assemble the backplate onto engine as per figure 1. Use blue locktite on the bolts.

2) Fit the impeller tightly onto the shaft without shimms or a key.

3) Piace a straight edge across the volute scrolls and measure the gap between the straight edge and the impeller vanes with
a feeler gauge. Select the required shimms as per following table to give the desired impeller gap of 0,2mm to 0,5mm.

GAP GO (mm) 0.2 04 0,6 0,8 1,0 1,2 1.4 1,6
GAP NO GO (mm) 0,4 06 0:8 1,0 1,2 1,4 1,6 1,8
SHIMMS REQUIRED Nil 1x0,2 2x0,2 1x0,5 1x0,2 2x05 1x0,2 2x0,.2

1x05 2x05 2x0,5

4) Remove the impeller and refit with shimms, key, centre screw and dubo washer, as per figure 2. Check that the gap is
- between 0,2mm and 0,5mm.

5) Fit wear plate with M6 x 12 screws. Turn the motor to ensure there is no rubbing.
6) Fit ‘O’ ring to backplate. Fit suction gasket to suction port of pump housing and assemble onto backplate.
7) Fit discharge elbow with gasket in desired discharge position.

Figure 2
3/4” Keyed impeller mounting onto shaft

Figure 3
5/8” UNF impeller mounting anto shaft

Figure 1
Backplate mounting onto engine

/ @_—‘& (STANDARD) (STANDARD) 5
3351 . <-—/——oo7/fgre ) ,;\/4//% - 009
~«——— 241215 <—240/242/214 .ﬁW\\“\\“ 011/111

\}

E005/ 105 1% 7/1/////4
008/108 S\ Z

MECHANICAL SEAL REPLACEMENT

Check that the seal is parallel after pressing

Press

Press Lightly

Wood or Plastic —————p [ : 3 ‘

Lubricate surfaces — e
with soapy water

Liquid sealing compound
? " on mating surface
The hub of keyed impéllers is tapped M12. Remove the centre bolt which is either 5/16” UNF, M8 or 3/8” UNF depending on
the shaft. if the impeller is tight on the shaft due to rust, proceed as follows: Insert a short grub screw, with the same thread as
the centre bolt, to the end of the shaft. Screw an M12 bolt into the hub of the impeller. This will act as a puller.

IMPELLER REMOVAL

WARRANTY

Pumps manufactured and assembled at the Hymech Works are guaranteed agaiﬁst faulty materials and workmanship for a
period of one year, fair wear and tear excluded.




® HYMECH PUMPS "5

{7

25
=
: 47

No Qty Description
001* 1 Backplate Gasket
005 4or5 Dubo Washer M8
006 1 Key 3/16”

008 AsReg Shimm 0.2mm (Std Imp.)

015 2 Plug with O’ ring

018 1 Discharge Gasket
020 1 Suction Gasket

022 1 Mechanical Seal

027+ 1 Housing 'O’ Ring ——
043 ¥ Gasket Set .
105 Oari Dubo Washer M10 (EY20)

107 1 Impeller 3/4" Keyed

108 Asreq. Shimm 0,5mm

128 2 Coupling Gasket

129 2 Quick Coupling Set

338 3 Hose Clamp

i34 1 Strainer

136 1 Backplate Housing

136 1 Pump Housing
| 137 1 Discharge Elbow

i38 1 Wear Plate

130 1 Suction Vaive

140 1 Suction Cover

203 8 Screw M6 x 12

214 9or10__ Bot MBx25HT
215 Oor4  Bok M8 x 30 (dlesel)

227 6 M8 Hex Nut

230 13 M8 Serrated Washer
238 4 Capscrew M8 x 25
240 1 Bolt 5/16 x 1" UNF
241 4 Bolt 5/16 x 1 1/4” UNF

242 Oor1  Bolt 3/8 x 1" UNF (EY20)




